
PUBLIC NOTICE 
 
 
Date: July 23, 2025 
Permit No.: MI0026468 
Designated Site Name: St Johns WWTP 
 
The Department of Environment, Great Lakes, and Energy (Department), Water Resources 
Division (WRD), proposes to reissue a permit to the City of St. Johns for the St. Johns Wastewater 
Treatment Plant located at 950 North US 27, St Johns, Clinton County, Michigan 48879.  The 
applicant collects wastewater from City of St Johns and Bingham Township.  The applicant 
discharges treated municipal wastewater to the St. Johns Big Ditch Drain. 
 
The draft permit includes the following modifications to the previously issued permit:  
Permit language has been revised to incorporate updated references and terminology.  The 
following new conditions have been added to the draft permit: Schedule for Compliance with Final 
Effluent Limits, Quantification Levels and Analytical Methods for Selected Parameters; Pollutant 
Minimization and Source Evaluation Program for Perfluorooctanesulfonic Acid (PFOS), 
Perfluorooctanoic Acid (PFOA), Perfluorobutanesulfonic Acid (PFBS), Perfluorononanoic Acid 
(PFNA), and Perfluorohexanesulfonic Acid (PFHxS); Discharge Monitoring Report – Quality 
Assurance Study Program; Continuous Monitoring; and PFAS Data Reporting Requirements. The 
following conditions have been removed from the draft permit: Stormwater Pollution Prevention.  
The following parameters have new limits added to the draft permit: CBOD5, Ammonia Nitrogen, 
Acute and Chronic Toxicity, Available Cyanide, Total Selenium, Bromomethane, and Dissolved 
Oxygen. Monitoring requirements have been modified for Available Cyanide and Total Mercury. 
Monitoring Requirements have been added for the following parameters: Chloride, Sulfate, and 
PFOS.   
 
The final effluent limitation for total mercury is 3.0 nanograms per liter (ng/l), which is the 
discharge-specific level currently achievable based on a multiple discharger variance (MDV) from 
the water quality-based effluent limit of 1.3 ng/l, pursuant to R 323.1103(9) of the Part 4 Rules, 
Water Quality Standards, promulgated under Part 31, Water Resources Protection, of the Natural 
Resources and Environmental Protection Act, 1994 PA 451, as amended.  The discharge-specific 
level currently achievable for total mercury was developed in accordance with the WRD's approved 
MDV.  A copy of the MDV may be obtained via the Internet at 
https://www.michigan.gov/egle/about/organization/water-resources/npdes (under About NPDES, 
select Applicable Rules and Regulations), or at the WRD's Lansing District Office. 
 
Copies of the permit application, Public Notice, Fact Sheet, Basis for Decision Memo, draft permit, 
and other relevant documents associated with this proposed permitting action may be obtained via 
the Internet at https://mienviro.michigan.gov/ncore/ (select ‘Public Notice Search,’ enter the permit 
number into the search field, and then click ‘Search’), or at the WRD's Lansing District Office 
located at 525 West Allegan Street, 1st Floor, South Tower, Lansing, MI 48933, telephone: 
517-284-6651. 
 
 
 



Persons wishing to submit comments on the draft permit should do so through MiEnviro 
Portal.  Go to https://mienviro.michigan.gov/ncore/, select ‘Public Notice Search,’ search for this 
public notice by entering the permit number into the search field, click ‘Search,’ click ‘View,’ click 
‘Add Comment,’ enter information into the fields, and then click ‘Submit.’  Comments or objections 
to the draft permit received by August 22, 2025, will be considered in the final decision to issue 
the permit, as will comments made at a public hearing should one be requested and held by the 
Department on the draft permit.  
 
Any person may request the Department to hold a public hearing on the draft permit.  The request 
should include specific reasons for the request, indicating which portions of the draft permit 
constitute the need for a hearing.  If submitted comments indicate significant public interest in the 
draft permit or if useful information may be produced, the Department may, at its discretion, hold a 
public hearing on the draft permit.  If a public hearing is scheduled, public notice of the hearing will 
be provided at least 30 days in advance.  Inquiries should be directed to Brenna Stow, Permits 
Section, WRD, Department of Environment, Great Lakes, and Energy, P.O. Box 30458, Lansing, 
Michigan 48909-7958; telephone: 517-512-5760; or e-mail: stowb@michigan.gov. 



Permit No. MI0026468 
 

FACT SHEET 
 

PERMITTEE / SITE NAME:  City of St. Johns / St Johns WWTP 
 
COUNTY:  Clinton 
 
DESCRIPTION OF EXISTING WASTEWATER TREATMENT FACILITIES 
 
The St. Johns Wastewater Treatment Plant treats municipal wastewater from the City of St. 
Johns and Bingham Township. Influent water flows through a manual raked bar screen, into a 
diminuter. Wastewater is then pushed through fine mesh screens into an aerated grit chamber 
where ferric chloride is added. Primary treatment occurs in two primary clarifiers with the 
addition of a liquid polymer for coagulation. Treated wastewater then flows to four trains of 
rotating biological contactors (RBCs) for secondary treatment. Secondary clarifiers treat the 
wastewater after the RBCs. After the secondary clarifiers, wastewater is pumped to six media 
filters before entering the chlorine contact chamber for disinfection. After disinfection, 
dichlorination occurs with the addition of sulfur dioxide. Treated effluent is then discharged to 
St. Johns Big Ditch via Outfall 001. Residual biosolids are stabilized in anaerobic digesters and 
land applied to agricultural land. Excess biosolids are stored in a 250,000 gallon storage tank. 
 
MAP OF DISCHARGE LOCATION 
 
Facility Coordinates:  Latitude 43.0193, Longitude -84.5544 
 

 
 

 

 

 



Site Name:  St Johns WWTP 
Permit No. MI0026468 
Page 2 of 3 
 
 
RECEIVING WATER 

The St. Johns Big Ditch Drain is protected for agricultural uses, navigation, industrial water supply, public 
water supply in areas with designated public water supply intakes, warm-water fish, other indigenous 
aquatic life and wildlife, partial body contact recreation, total body contact recreation (May through 
October), and fish consumption. 
 
MIXING ZONE 
 
The receiving stream flows used to develop effluent limitations are a 95 percent exceedance flow of 0 cfs, 
a harmonic mean flow of 0 cfs, and a 90-day, 10-year low flow of 0 cfs. 

EXISTING EFFLUENT QUALITY: (from DMR data from July 1, 2019 to June 30, 2024) 
 

Parameter 
Minimum 

Daily 
Maximum 

Monthly Average 
Maximum 7-Day 

Average 
Maximum 

Daily Units 
Flow --- 2.021 --- 5.99 MGD 
Carbonaceous Biochemical Oxygen Demand (CBOD5) 
  December 1 - March 31 --- 

--- 
8 

107 
--- 

140.3 
13 
--- 

mg/l 
lbs/day 

  April 1 - April 30 --- 
--- 

5.9 
80 

--- 
--- 

12 
144.1 

mg/l 
lbs/day 

  May1 - November 30 --- 
--- 

4.9 
68 

--- 
--- 

12 
106.9 

mg/l 
lbs/day 

Total Suspended Solids 
  December - March --- 

--- 
7.6 
104 

32 
179 

10 
179 

mg/l 
lbs/day 

  April - November  --- 
--- 

9.5 
125 

15.2 
390.1 

15.2 
390.1 

mg/l 
lbs/day 

Ammonia Nitrogen as N 
  December - March --- 

--- 
--- 
--- 

--- 
19.3 

4.14 
--- 

mg/l 
lbs/day 

  April --- 
--- 

--- 
--- 

--- 
6.8 

0.74 
--- 

mg/l 
lbs/day 

  May - September --- 
--- 

--- 
--- 

--- 
9.4 

1.91 
--- 

mg/l 
lbs/day 

  October - November  --- 
--- 

0.27 
5.6 

--- 
8.6 

1.96 
--- 

mg/l 
lbs/day 

Total Phosphorus as P --- 
--- 

0.73 
9.3 

--- 
--- 

5.46 
44.01 

mg/l 
lbs/day 

Available Cyanide --- 
--- 

--- 
--- 

--- 
--- 

23 
0.2474 

ug/l 
lbs/day 

Fecal Coliform Bacteria --- 164 379 --- cts/100ml 
Total Residual Chlorine --- --- --- 35 ug/l 
  12-Month Rolling 

Average 
   

Total Mercury --- 
--- 

1.28 
0.000018 

--- 
--- 

3.36 
0.000029 

ng/l 
lbs/day 

  Minimum 
Monthly 

   

TSS % Minimum Removal  --- 92 --- 37.9 % 
pH 6.6 --- --- 8.9 S.U. 
Dissolved Oxygen 7.6 --- --- --- mg/l 

 
 
 



Site Name:  St Johns WWTP 
Permit No. MI0026468 
Page 3 of 3 
 
 
PROPOSED EFFLUENT LIMITATIONS: (see draft permit) 
 
BASIS FOR PROPOSED EFFLUENT LIMITATIONS: (see Basis for Decision Memo) 
 
REGISTER OF INTERESTED PERSONS 
 
Any person interested in receiving notification by e-mail of National Pollutant Discharge Elimination 
System (NPDES) or state surface water discharge permitting actions may register with the Permits 
Section of the Department of Environment, Great Lakes, and Energy (Department). To register, e-mail the 
contact identified below with your full name and the request that you be added to the Department’s Public 
Notice Notification List.  Once you are added to the list, you will receive an e-mail notification for every 
public-noticed NPDES or state surface water discharge permitting action in the state (or only those for 
which you have expressed a specific interest) unless/until you ask to be removed from the list. 
 
PUBLIC COMMENT 
 
Persons wishing to submit comments or request a public hearing should do so through MiEnviro 
Portal.  Go to https://mienviro.michigan.gov/ncore/, select ‘Public Notice Search,’ search for this public 
notice by entering the permit number into the search field, click ‘Search’, click ‘View,’ click ‘Add 
Comment,’ enter information into the fields, and then click ‘Submit.’  Comments or objections to the draft 
permit received by August 22, 2025 will be considered in the final decision to issue the permit, as will 
comments made at a public hearing should one be held by the Department on the draft permit.  
 
Any person may request the Department to hold a public hearing on the draft permit.  The request should 
include specific reasons for the request, indicating which portions of the draft permit constitute the need 
for a hearing.  If submitted comments indicate significant public interest in the draft permit or if useful 
information may be produced, the Department may, at its discretion, hold a public hearing on the draft 
permit.   
 
If a public hearing is scheduled, public notice of the hearing will be provided at least 30 days in advance.  
The hearing will normally be held in the vicinity of the discharge.  Inquiries should be directed to Brenna 
Stow, Permits Section, Water Resources Division, Department of Environment, Great Lakes, and Energy, 
P.O. Box 30458, Lansing, Michigan 48909-7958; telephone: 517-512-5760; or e-mail: 
stowb@michigan.gov. 
 



 
 

PERMIT NO. MI0026468 
 

STATE OF MICHIGAN 
DEPARTMENT OF ENVIRONMENT, GREAT LAKES, 

AND ENERGY 
 

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
In compliance with the provisions of the federal Clean Water Act (federal Water Pollution Control Act, 33 U.S.C., 
Section 1251 et seq., as amended); Part 31, Water Resources Protection, of the Natural Resources and 
Environmental Protection Act, 1994 PA 451, as amended (NREPA); Part 41, Sewerage Systems, of the 
NREPA; and Michigan Executive Order 2019-06, 

 
City of St. Johns 
100 East State Street 

PO Box 477 
Saint Johns, MI 48879 

 
is authorized to discharge from the St. Johns Wastewater Treatment Facility located at 
 

950 North US 27 
St Johns, MI 48879 

 
designated as St Johns WWTP 
 
to the receiving water named St. Johns Big Ditch Drain in accordance with effluent limitations, monitoring 
requirements, and other conditions set forth in this permit.   
 
This permit is based on a complete application received on March 30, 2018, and completed on May 14, 2018, 
as amended through August 8, 2024. 
 
This permit takes effect on DRAFT. The provisions of this permit are severable.  After notice and 
opportunity for a hearing, this permit may be modified, suspended, or revoked in whole or in part during its term 
in accordance with applicable laws and rules.  On its effective date, this permit shall supersede National 
Pollutant Discharge Elimination System (NPDES) Permit No. MI0026468 (expiring October 1, 2018). 